
1

Henderson, Katie

From: Torrence, Rufus
Sent: Wednesday, March 14, 2012 9:49 AM
To: Tom Myers
Cc: Henderson, Katie
Subject: AFIN 04-00106  AR0020273 City of Siloam Springs Streamlining Modification
Attachments: SU Industrial Pretreatment Program      20120307.docx; SU Letter of Review                     

20120314.pdf

Attn: Tom Meyers, Environmental Compliance Manager 
 
The Department has completed the review of the City’s program modification as shown in the attached 
letter.  The required and recommended changes are shown in the attached “color” program narrative. 
 
The Department will confirm the review by sending the City the letter and attachment in the US mail. 
 
The Department appreciates the City’s cooperation. 
 
Rufus Torrence, Engineer 
ADEQ 
(501) 682-0626 
torrence@adeq.state.ar.us 





DB02/501296.0006/9014708.2  CR06 

 

Color Code 

Red Required Change   Green Recommended Change   Yellow Attention Only 

 

INDUSTRIAL PRETREATMENT PROGRAM 
 

CITY OF SILOAM SPRINGS 
 
 

March 2012 

 



i 
 
DB02/501296.0006/9014708.2  CR06 

TABLE OF CONTENTS 

Page 

I. INTRODUCTION .............................................................................................................. 1 

II. PROGRAM OBJECTIVES ................................................................................................ 1 

III. SUBMISSION REQUIREMENTS .................................................................................... 1 

A. STATEMENT FROM CITY ATTORNEY (40 C.F.R. § 403.9(b)(1)) .................. 2 

B. STATEMENT OF ENDORSEMENT AND APPROVAL BY THE 

BOARD OF DIRECTORS OF THE CITY OF SILOAM SPRINGS 

(40 C.F.R. § 403.9(b)(2)) ........................................................................................ 3 

C. POTW ORGANIZATION (40 C.F.R. § 403.9(b)(3)) ............................................ 4 

1. Organizational Structure and Chain of Command ...................................... 4 

2. Personnel Requirements.............................................................................. 6 

D. FUNDING (40 C.F.R. § 403.9(b)(4)) ................................................................... 17 

IV. ABBREVIATIONS AND DEFINITIONS ....................................................................... 17 

A. Abbreviations ........................................................................................................ 17 

B. Definitions............................................................................................................. 18 

V. LEGAL AUTHORITY ..................................................................................................... 24 

A. Control Contributions of Pollutants From Industrial Users (40 C.F.R. § 

403.8(f)(1)(i)) ........................................................................................................ 24 

B. Require Compliance with Pretreatment Standards and Requirements (40 

C.F.R. § 403.8(f)(1)(ii)) ........................................................................................ 24 

C. Issue Industrial User Permits (40 C.F.R. § 403.8(f)(1)(iii)(B)(1)-(6)) ................. 24 

D. Require Development of Compliance Schedule (40 C.F.R. § 

403.8(f)(1)(iv)(A)) ................................................................................................ 25 

E. Require Submission of Notices and Self-Monitoring Reports (40 C.F.R. 

§ 403.8(f)(1)(iv)(B)) ............................................................................................. 25 

F. Carry Out Inspection, Surveillance and Monitoring Procedures (40 C.F.R. 

§ 403.8(f)(1)(v)) .................................................................................................... 26 

G. Obtain Remedies for Noncompliance (40 C.F.R. § 403.8(f)(l)(vi)(A)-(B)) ......... 26 

H. Confidentiality Procedures (40 C.F.R. § 403.8(f)(1)(vii)) .................................... 26 

VI. LOCAL DISCHARGE LIMITS ....................................................................................... 26 

VII. INDUSTRIAL USER SURVEY (40 C.F.R. § 403.8(f)(2)(i)) .......................................... 26 

VIII. CONTROL MECHANISMS ............................................................................................ 27 

A. Identification of the Character and Volume of Pollutants (40 C.F.R. § 

403.8(f)(2)(ii)) ....................................................................................................... 27 

B. Notification to Industrial Users of Status and Standards (40 C.F.R. § 

403.8(f)(2)(iii))...................................................................................................... 27 

C. POTW Control Over Contributions of Pollutants From Industrial Users 

(40 C.F.R. § 403.8(f)(1)(iv)) ................................................................................. 28 



ii 
 
DB02/501296.0006/9014708.2  CR06 

D. Industrial User Permits (40 C.F.R. § 403.8(f)(1)(iii)(B)(1)-(6)) ........................... 28 

E. Slug Discharge Control Plans (40 C.F.R. § 403.8(f)(2)(vi)) ................................ 28 

F. Required Compliance with Pretreatment Standards and Requirements (40 

C.F.R. 403.8(f)(1)(ii)) ........................................................................................... 29 

G. Compliance Schedule for Technology Installation (40 C.F.R. § 

403.8(f)(1)(iv)(A).................................................................................................. 29 

H. Reports of Changed Conditions ............................................................................ 29 

I. Reports of Potential Problems .............................................................................. 29 

J. Record Keeping .................................................................................................... 29 

K. Additional Requirements Applicable to Users Subject to Categorical 

Pretreatment Standards ......................................................................................... 30 

L. Notification of Discharge of Hazardous Waste .................................................... 30 

M. Current Regulatory Requirements ........................................................................ 30 

IX. COMPLIANCE MONITORING ...................................................................................... 30 

A. Notices and Self-Monitoring Reports (40 C.F.R. § 403.8(f)(1)(iv)(B) ................ 30 

B. Receipt and Analysis of Self-Monitoring Reports (40 C.F.R. § 

403.8(f)(2)(iv) ....................................................................................................... 31 

C. Inspection, Surveillance and Monitoring Procedures (40 C.F.R. § 

403.8(f)(1)(v) ........................................................................................................ 31 

D. Random Sampling and Analysis ........................................................................... 31 

E. Chain of custody procedures ................................................................................. 32 

F. Additional Requirements Applicable to Users Subject to Categorical 

Pretreatment Standards ......................................................................................... 32 

X. PROCEDURES AND REMEDIES FOR NONCOMPLIANCE ..................................... 32 

A. Investigation of Noncompliance ........................................................................... 32 

B. Notification and Follow-up Activities for Noncompliance .................................. 32 

C. Appeal of Enforcement Response Actions ........................................................... 33 

XI. PUBLIC PARTICIPATION ............................................................................................. 33 

XII. MULTIJURISDICTIONAL ISSUES ............................................................................... 33 

XIII. CONFIDENTIALITY PROCEDURES ........................................................................... 34 

 

 



1 
 
DB02/501296.0006/9014708.2  CR06 

I. INTRODUCTION 

In accordance with the provisions of the Arkansas Pollution Control Act (Act 472 of 

1949, as amended, Ark. Code Ann. 8-4-101 et seq.), and the federal Clean Water Act (33 U.S.C., 

1251 et seq.), the City of Siloam Springs is authorized to discharge treated wastewater from its 

publicly-owned treatment works (POTW) under the National Pollutant Discharge Elimination 

System (NPDES) Permit No. AR0020273, attached as Exhibit A.  The NPDES Permit requires 

the City to operate an industrial pretreatment program in accordance with Section 402(b)(8) of 

the Clean Water Act and the General Pretreatment Regulations (40 C.F.R. Part 403).  In 

accordance with those requirements, Siloam Springs has developed the following Industrial 

Pretreatment Program to regulate, monitor and enforce requirements for the discharge of 

pollutants from Industrial Users to the POTW. 

The Siloam Springs POTW is a biological nutrient reactor system providing primary and 

secondary treatment.  The POTW was constructed at various times in the past with the most 

recent expansion beginning in 2009 and scheduled for completion in 2012.  The POTW is 

equipped with inlet works including metering and grit removal facilities, followed by primary 

clarification, Biological Nutrient Splitter (BNR), BNR Process systems designed for anaerobic, 

anoxic, and activated sludge with return activated sludge, waste activated sludge, mix liquor 

suspended solids return, final clarification, chlorination, dechlorination and reaeration.  Sludge 

handling facilities include, gravity thickening, waste activated sludge thickening, aerobic 

digestion, and dewatering by a belt filter press. The Tank Farm which includes sodium chloride, 

sodium bisulfite, aluminum sulfate for chemical additions.    

The average daily inflow to the POTW is 3.0 mgd. Approximately 1.66 mgd of that flow 

is from non-domestic Users.                   

City Ordinance 1084  The City's legal authority to implement and enforce this 

Pretreatment Program is located in the City Codes [Chapter 98-Utilities, Article V-Industrial 

Pretreatment].  Ordinance 1084 Article V provides authority to prevent process inhibition, 

adverse pass-through, and sludge contamination.  Sludge is disposed of in a permitted landfill in 

compliance with regulations at 40 C.F.R. Part 503.   

II. PROGRAM OBJECTIVES 

 A POTW is a sewage collection system and wastewater treatment plant owned and 

operated by a state or municipality.  POTWs may receive wastewater from various sources 

including domestic users, commercial users and industrial users.  The purpose of the Siloam 

Springs Industrial Pretreatment Program is to protect the Siloam Springs POTW and the 

environment from adverse effects from discharges of pollutants into the POTW and to limit the 

levels of pollutants discharged into the POTW so that the requirements of the City's NPDES 

permit are met.  The program will also improve opportunities to recycle and reclaim municipal 

and industrial wastewaters and sludges.   

III. SUBMISSION REQUIREMENTS 

In accordance with 40 C.F.R. § 403.9, the City of Siloam Springs submits this Industrial 

Pretreatment Program for approval.   

Comment [RT1]: The reviewer recommends 
removing the permit from Attachment A and 
inserting a page which directs the reader to the 

location of the current permit. 

Comment [RT2]: The City Codes are the 
POTW’s legal authority to implement and enforce 
the pretreatment program; the ordinances are legal 

mechanisms to update the codes.  Therefore, the City 

legal authority will not be updated until the codes are 
updated. 

Comment [RT3]:  Code of Federal Regulations 
are EPA legal authority; the CFR is updated by 

statues (legal mechanisms). 



2 
 
DB02/501296.0006/9014708.2  CR06 

A. STATEMENT FROM CITY ATTORNEY (40 C.F.R. § 403.9(b)(1)) 

I am attorney for the City of Siloam Springs, Arkansas.  In my capacity as City Attorney, 

I am making this statement as part of the City's submission of its Industrial Pretreatment Program 

for approval pursuant to the terms of the City's National Polluta.nt Discharge Elimination System 

permit and requirements of federal and state laws and regulations. 

The City has authority adequate to carry out the programs described and required in 40 

C.F.R. § 403.8.  The legal authority that provides the basis for each procedure under 40 C.F.R. § 

403.8(f)(2) is City Ordinance 1084 are the Municipal Codes (Chapter 98-Utilities; Article V-

Industrial Pretreatment  (updated from time to time by Ordinance 1084; et al). Specifically, the 

following provisions of proposed revised Ordinance 1084 provide the basis for the corresponding 

procedures under 40 C.F.R. § 403.8(f)(2): 

 Ordinance Provision(s)  § 403,8(f)(2) Procedures 

    

 2.1 and 7.1   403.8(f)(2)(i) 

 4.1   403.8(f)(2)(ii) 

 2.1   403.8(f)(2)(iii) 

 6   403.8(f)(2)(iv) 

 2.7 and 7   403.8(f)(2)(v) 

 7   403.8(f)(2)(vi) 

 7   403.8(f)(2)(vii) 

     

 Specific pretreatment program requirements in 40 C.F.R. § 403.8 will be imposed and 

noncompliance will be addressed through requirements in Ordinance 1084, and permits issued 

certain industrial users.  The City has enacted a fats, oil, and grease ordinance (Ordinance No. 

11-17).  Although Ordinance No. 11-17 is not a required pretreatment program component, 

Ordinance 11-17 compliments Ordinance 1084 and, therefore, information regarding Ordinance 

No. 11-17 may be included in this summary document.  Compliance with Categorical 

Pretreatment Standards and Pretreatment Standards and Requirements will be ensured through 

enforcement measures authorized by Ordinance 1084 and implemented with guidance from the 

City's Enforcement Response Plan.   

A copy of Ordinance 1084, a sample wastewater discharge permit, the City's 

Enforcement Response Plan, and Ordinance 11-17 are attached to this Industrial Pretreatment 

Program as Exhibits B, C, D, and E, respectively. 

   

   

   

 City Attorney  

   

 

 

Comment [RT4]:  Consider replacing “Ordinance 
1084” with “Article V” throughout this narrative. 

Comment [RT5]: The City should cite the 
corresponding sections in Article V (The public 
relies on the codes to show the current law). 

Comment [RT6]:  If the City elects to cite 

sections in Article V, please insert the updated 
Article V in Attachment B. 



3 
 
DB02/501296.0006/9014708.2  CR06 

 

B. STATEMENT OF ENDORSEMENT AND APPROVAL BY THE BOARD 

OF DIRECTORS OF THE CITY OF SILOAM SPRINGS 
(40 C.F.R. § 403.9(b)(2)) 

We the undersigned Board of Directors of the City of Siloam Springs, Arkansas endorse 

and approve this Industrial Pretreatment Program.  We are the governing body responsible for 

funding this Industrial Pretreatment Program if it is approved by the Approval Authority and we 

are the governing body responsible for considering and voting on passage of Ordinance 1084 

attached to this Industrial Pretreatment Program as Exhibit B. 

   

   

   

   

   

   

   

   

   

   

   

   

   

   

  Mayor 

   

 

 



4 
 
DB02/501296.0006/9014708.2  CR06 

 

C. POTW ORGANIZATION (40 C.F.R. § 403.9(b)(3)) 

1. Organizational Structure and Chain of Command 

The City Board of Directors has, under Ordinance 1084, authorized the City 

Administrator to administer this Industrial Pretreatment Program.  The City Administrator 

directly supervises the Public Works Director with advice and counsel from the City 

Administration Department and the City Attorney.  The Public Works Director directly 

supervises the Environmental Compliance Manager/Wastewater Superintendent/ Pretreatment 

Coordinator who in turn, supervises the Wastewater Supervisor and Wastewater Operator(s).  

The Environmental Compliance Manager also is responsible for working with any contract 

laboratory engaged by the City.  The following Industrial Pretreatment Organization Chart 